
WST06
02-18

15

16

17

18

19
20

21

23

24

25

27

28
29

30

31

32

33

34

35

36

37

22

38

39 40

41

42

43

44

45

46

9 10
11

12 13 14

47

48

49

50

A
B



B

1 2 3 4

5

6

7

8 51 5352

5455

A

56
57

58
59

61
60

62

63 64 65

66

67
68

69

70

71

72

73

74

75

76 77 78

79

80

81

82

83

84
85 86

87
88

89

90 91

92

93

94

95

96



Model WST06 Parts List
A = Standard Equipment
〇= Circuit Diagram

Item#  Part# Description Q'ty Unit

001  JM23400040 KNOB 2 PC.
002  JM21000060 FLAT WASHER 8 2 PC.
003  JM23600001 SET PLATE 1  
004  JM23600002 H.S.BOLT M4X6 1  
005  JM23600003 SUPPORT BRACKET 1  
006  JM23600004 COVER 2  
007  JM23600005 SLEEVE 2  
008  JM23600006 LOCK KNOB A 2  
009  JM23600015 RAIL COVER 2  
010  JM23600016 LOCK KNOB B 2  
011  JM23600012 HEX NUT M8 2  
012  JM23600014 CROSS HEAD SCREW M4 4  
013  JM21000026 FLAT WASHER 4 4 PC.
014  JM23600013 FIX LINK PLATE 4  
015  JM23600059 HEX BOLT M8 4  
016  JM21000059 SPRING WASHER 8 4 PC.
017  JM21000060 FLAT WASHER 8 4 PC.
018  JM23600029 SLIDING RAIL 2  
019  JM23600028 SLOT NUT M8 4  
020  JM23600027 HEX BOLT M8 4  
021  JM23600026 FOOT 4  
022  JM21000058 HEX NUT M8 4 PC.
023  JM2361A006 SPACER PLATE COMPLETE 2  
023 D10  INC.24,25 0  
024  JM23680006 INDICATION 2  
025  JM23600062 SPACER PLATE 2  
027  JM21000106 LOCKNUT M8 2 PC.
028  JM23600030 FLAT WASHER 8 2  
029  JM23600025 LOCK HANDLE 2  

030-1  JM23610051 BRACKET SET 1 PC.
030-1 C10 JM23600023 LOCK BRACKET 2  
030-1 C20 JM23600024 PAD PLATE 8  
030-1 D10  INC. 15-22,27-29,31-43 0  

031  JM23600031 HEX BOLT M8 4  
032-1  JM23600064 HOOK 2  

033  JM21000026 FLAT WASHER 4 4 PC.
034  JM21000027 SPRING WASHER 4 4 PC.

035-1  JM23600065 H.S.BOLT M4X20 4  
036  JM23600022 BOLT M8 2  
037  JM23600021 SPRING 2  
038  JM23600020 LOCK BLOCK 2  
039  JM23600019 FLAT WASHER 6 2  
040  JM21000034 SPRING WASHER 6 2 PC.
041  JM23600018 H.S.BOLT M6 2  
042  JM21000060 FLAT WASHER 8 4 PC.
043  JM21000106 LOCKNUT M8 4 PC.
044  JM23600017 SELF-TAPPING SCREW ST4.2 2  
045  JM23610002 MAIN FRAME COMPLETE 1  
045 C10 JM23600032 MAIN FRAME 1  



045 C20 JM23680002 MAKITA LOGO LABEL 2  
045 C30 JM23680004 CAUTION LABEL 2  
046  JM23600033 TUBE 1  
047  JM23600012 HEX NUT M8 2  
048  JM23600011 CARRY HANDLE 1  
049  JM21000060 FLAT WASHER 8 2 PC.
050  JM23600010 H.S.BOLT M8X12 2  
051  JM23600007 EXT. WING 2  
052  JM23600008 PAD A 6  
053  JM23600009 PAD B 2  
054  JM21000026 FLAT WASHER 4 2 PC.
055  JM23600014 CROSS HEAD SCREW M4 2  
056  JM23400038 SPACER 2 PC.
057  JM23400035 ROLLER COVER 2 PC.
058  JM21000106 LOCKNUT M8 2 PC.
059  JM23400036 ROLLER 1 PC.
060  JM23600034 H.S.BOLT M8 2  
061  JM23600035 ROLLER SUPPORT 1  
062  JM23600002 H.S.BOLT M4X6 1  
063  JM23600053 H.S.BOLT M6 4  
064  JM21000034 SPRING WASHER 6 4 PC.
065  JM21000035 FLAT WASHER 6 4 PC.
066  JM21000060 FLAT WASHER 8 2 PC.
067  JM23600056 BOLT M8 2  
068  JM23600055 WHEEL BRACKET 2  
069  JM21000106 LOCKNUT M8 2 PC.
070  JM23600057 WHEEL 2  
071  JM23600054 MAIN SUPPORT BRACKET A 1  
072  JM21000035 FLAT WASHER 6 8 PC.
073  JM21000034 SPRING WASHER 6 8 PC.
074  JM23600053 H.S.BOLT M6 8  
075  JM23600052 MAIN SUPPORT BRACKET B 1  
076  JM23600053 H.S.BOLT M6 2  
077  JM21000034 SPRING WASHER 6 2 PC.
078  JM21000035 FLAT WASHER 6 2 PC.
079  JM23600036 PULL HANDLE 1  
080  JM21000063 HEX NUT M6 2  
081  JM23600037 BOLT M8 4  
082  JM23600041 FRICTION PAD 8 4  
083  JM23600041 FRICTION PAD 8 4  
084  JM21000106 LOCKNUT M8 4 PC.
085  JM23600042 E RING 6 4  
086  JM21000060 FLAT WASHER 8 4 PC.
087  JM23600040 POSITION SPRING 4  
088  JM23600039 FRICTION PAD 13 4  
089  JM23600038 PIN 4  
090  JM23610003 LEG A COMPLETE 1  
090 C10 JM23600043 LEG A 1  
090 C20 JM23600044 LEAF PLATE 1  
090 C30 JM23600045 RIVET 1  
090 C40 JM23680003 MAKITA LOGO LABEL 1  
091  JM23610005 LEG C COMPLETE 1  
091 C10 JM23600050 ADJUSTING BOLT 1  
091 C20 JM23600051 LEG C 1  
091 C30 JM23600044 LEAF PLATE 1  
091 C40 JM23600045 RIVET 1  



092  JM23610004 LEG B COMPLETE 1  
092 C10 JM23600046 LEG B 1  
092 C20 JM23600044 LEAF PLATE 1  
092 C30 JM23600045 RIVET 1  
093  JM23610003 LEG A COMPLETE 1  
093 C10 JM23600043 LEG A 1  
093 C20 JM23600044 LEAF PLATE 1  
093 C30 JM23600045 RIVET 1  
093 C40 JM23680003 MAKITA LOGO LABEL 1  
094  JM23600049 ADJUSTING NUT 1  
095  JM23600048 LEG CAP B 1  
096  JM23600047 LEG CAP A 3  
A01  JM23600058 WRENCH 13 1  
A02  JM23400087 HEX. WRENCH 5 1 PC.


	WST06 2.pdf
	WST06 (4)


